Modelé '
G|250 G|600 |
- (S/N 02-09-0248 AND AFTER)
I GIS0OCD - ALL
(CHAIN DRIVE MOWERS)

Parts LISt

.Grazer Divlslon lngersoll Equipment Company
. Winneconne, Wi 54986

" TABLE OF CONTENTS

ENGINE ..ot en e e e 4
ELECTRIECLUTCH oot e e 6
FUEL ST TEM et e i 5
BASE ASSEMBLY ...t e L (B
1)) [ JUVTTRI N SRS cio

- LIFT LEVER (GI800CD) ........ SOU R UUTUUP PO Clo
SEAT LID AND STEERING .............. et e et 2
TAILWHEEL......ooeeeeeen, [OUUURE I e LG4 -
PARKING BRAKE ... 0 iveeeererniineenannns e ranreeaaens Dé -

; mnsmss:on(ﬁizsomaoc)).., ................................... D8
TRANSMISSION (GIBOOCD): ....veeeeeie e een e e e eenee s o0

©CROSS SHART ...t e DI2 -
ELECTRICALSYSTEM . .............. SUR SO DI4-E}
DB AL . it e e e )
b




PART NO. .
C 41673 -

C 40728 ,

C 41675
C. 37533
221-1413

113-. 104
131- 911
'C 375486
C - 37537
C 41015 .
C 37539
C. 37540
221- 411
C 37531.
C 42240
C 37543
C 37544
C 34374
121- 21
C 37819
C 37820
. C. 38403
192- 21

113 207

o

NUT - 51167 - 18

, FILTER - air

. BOLT - 3/8" - 16 x 1"

ENGINE-AND ATTACHING PARTS
BRIGGS AND STRATTON

r

DESCRIPTION , , : ~ REQD

ENGINE - B&S, IC model 422447 Spec. No. 1277 (18-hp) .. ... ; EETERN
ENGINE - Briggs & Stratton, |C model 402447 Spec. No. 1225 C
(16 hpy ... ... ... S e e SR 1
ENGINE - Briggs and Stratton, model 404447, Spec. No. 1211 ‘
{12.5 hp} ‘ : .
DUCT - air . .. e e e e
ELBOW - street 3/B"7 ... . . ... e e
BOLT - 5/16" - 1B x 1-1/4"7 .. ... .. .. S L

PLUG - pipe 3/B" . . e
SHAFRT ~stub . ... ...
KEY - 1/ 2 1" x 17 e e e e e e e
PULLEY - drive (use 83-55 set screw)
RETAINER - starter cable
ELBOW - street 1/8''
UNIT - ¢il sending
HARNESS: - wire
PRECLEANER

....................................

...........................................

_n.in_.;_am_n_a.‘..n_l,p.,p._h,-h_n

...............................................

FILTER -0il ~ .. 00 st T U .
BOLT - 1/4'* - 20 flange lock '
CABLE - choke : : )

CABLE -throttle . . . ... .. ... et i v e e h

SCREW - #12 % 1/2"
LOCKWASHER - 3/8"

,/’EI}J

RN Ao g

.................................

.......................................

.

......................................




—ad
— —

N .
CLOWONDANRaMpWON=

3

00000000

oXoNeNoNY!

.PART NO.
37511

37649

- 37551
37552
' 37553
37562
31615

- 182- 21

C 31614
192- 22
113- 335
114- 201
37982
37978
37980
37981
37977

‘C 37554
'C. 41713 -
214- 103

NSS

C 45119
C 44290
C 44822

C 45334 °
221- 1101

C 37811
1371- 934
113- 1
113- 3
C 32455
C 45333
NSS

C 45061

C 45062
113- &
131-~ 71
13- 103

*131- 911

C 34189

37550

BOLT - 1/4”

NUTﬁ'U4”-2OIock|
BOLT - 5/16" - 18 x. 1"
NUT - 5/16" -

CUSHION

-20x 1- 1/2"

ELECTRIC CLUTCH (PTO}

DESCARIPTION e
CLUTCH ASSEMBLY .. . .. i e e
CBRAKE - cluteh « oo e
ARMATURE - clutch .. .. ...
ROTOR - ClUtEh . oo oty e e e e e e e e
KiT - spring and nut (3 @8CN) « ot e
COIL - cluteh . .. . e
BRACKET -clutch stop . . .. .. ...\ ... .
"WASHER - retaining . . . . . o e it e
LOCKWASHER - 318" .. i im e oo e
WASHER - 1-1/B" L
LOCKWASHER - 7/16"" . ... .. i i
BOLT - 7/18" - 14 x 3/4"" .. ... e
BOLT - 3/8" - 24 x 1-1/4" . . ... .. T T
SCREW - socket head 3/8' - 24 x'1-3/4" . ... ... .. ... ...
RETAINER - clutch .. .... ... e e e
_WASHER - 1", 10ga. ............ P e -
CWASHER - 17, 14 ga. o h o e
PULLEY - drive ;... .. PSP :

. FUEL SYSTEM

FILTER - fuel . . .. b e e e e e e e e e e e e
HOSE - fuel {cut to length) . .. .. . ... .. ... ... v i
CLAMP - hosE . .. .. . s
TANK - fuei (1-3/4 filler tube) metal {use C451 19, C44822) ..........
TANK - fuel {2-1/4" filler tube) metal ... ... ... ... ... .. 0. ... ......
CAP - fuel tank {with gauge) 1-3/4"" . . ... .. ... . ... .0 oo o,
CAP - fuel tank {with gauge) 2-1/4"' (use on metal tank). ... ...... (-
CAP - fuel tank {with gauge) 2-1/4"" {use on plastic tank} . .. ... ... e
NIPPLE - pipe 1/8" . .. ... .. ... ot e e PN
VALVE - shut off ... ... i e e
L NUT - 1/4" - 20 flange dock . . . ........ J\ ......................
BOLT - 174 - 20 % 1127 . e e
BOLT - 144" - 20 x 3/4" . i e s it e e
CLIP - J  FUBL NG . . . . o i e e e e e e e e e
. TANK - fuel {2-1/4"" filler tube) lplastlc) .................... SR
- TANK - fuel {1-3/4"" filler tube) plastlc (use C45333 C45334) . I
BRACKET - fuel tank ... .0..........c... .. . ... ... : (/ﬂ .....
STRAP -fueltank ,....c....... ... .... e A

18 flange Iock '



5

REF. PART NO.
1 C 45924
2 C 37575
3 C 37574
4 C 37573
5 C 37578
6 C 37579
7 - C 37577
8 C 37583
9 C 37603
10 € 37576
11 C 37586
12 113- 417
" 13 113- 441
14 113- 210
15 195- 105
16 192- 23
17 195- 104
18 113- 410
19 129-° 105
20 132- 310 .
21 C 37595
22 - C 38864
23 C 37815
24 C 378186
25" 113- 4
26 . C 38594
27 131- 71
28 129- 103
29 - 192- 21
mJ\J//f%13< 213
31 C 44403
32 113- 102 .
33 ' 192~ 20
o

" TUBE -.drive idler ,
BUSHING - deck lift arm (3/8°" long]
BUSHING - pivat {1/2" long)
BOLT - 1/2° - 13 x 1-1/4"" .

" WASHER - 3/8*

. BASE ASSEMBLY

DESCRIPTION.
BASE

ARM.- front L.H.
ARM - front R.H.
PIN - cross bar
BAR -cross ...........
TUBE -wire . ..........
LOCK - forward nose down

BOLT - 1/2"" - 13 x 2-1/4"
BOLT - 3/8'" - 16 x 3"
WASHER - 1/2'". .« ... ..
LOCKWASHER - 1/2"

PIN - cotter 1/8"'x 17" -
SPRING -'idler tension ...
PULLEY -idler . ........
SPRING - lift assist . ... ..
CABLE - hift .. .........
BOLT - 1/4" -20x 1" ., .
ABRM - deck lift LH. ... ..
NUT - lock 1/4" - 20
NUT - 3/8"" - 16
LOCKWASHER - 3/8°°

GUARD - belt

- BOLT - B/16"" - 18 x 3/4”

WASHER - lock

" BOLT - 3/8" - 16 x 2-1/4"'

......................................
................................

.......................................
...................................
...................................

. "
E T, T T T Y T S

...............
................. FE T T

............................................

...................................
.....................................
...................................

r

NNA S WAR S PNN AR SRR ION SO = WaN 2 = 2o




* REF,

-

e

wo~JOMoswh 2 =

SowoNoOnpwN

£

.PAqTNO DESCRIPTION L
- C 45855 BODY - {1800CD) ....... e e e
C 41151 BODY (1250, 1600) ... . . ... . e
© - 34808 BOLT - 1/4" - 20 x 3/47tapping . .. .« .t o i i e
C. 41163 - COVER-back ......... B e e e e e e PR
C 44844 BAR - handle {optional) . . . . . . ... ... ... .. “.
-C 37824 BEARING - rear wheel fork . .. ... .. ... . . o i
Cc 37810 WEIGHT -‘tai[ {optional for 1250).. .. ....... . ... .. -
- C 41944 STUD - fastener ... ... :...... T -
C 4194s GROMMET - fastener . ... . . cu i e e e e e
C 37821. . PANEL-dash..:........ e e e e e e e
C- 37958 WEIGHT - tail 13.lb. {optional for 1260) .. .................. ...,
C 41167 SKIRT - L.H. (1600) . ......... e e e e e e e
C 41171 CSKIRT - R.H. (16800) . .. L e e e
C 41175 SKIRT - L.H. {12580, 1BO0CD} . . . . ot ettt e
C 41179  SKIRY - RH. (1250, 1800CD) .. ... ....ivle i s
C 39403 SCREW - #12 x 142" . ... .. N T
192-. 18 LOCK WASHER - 1747 . . . e e e e e e et e e e e e e e s
131- 911 NUT - 5/16” - 18flange lock . . . .. .w .. ... . L
C 44036 TRIM - 27" {cuttolength) .. ..t .. . e
113- 103 BOLT -5/16" -.18x 1"t ... . ... e e e e e
192- . 20 LOCKWASHER - 5/16" ... .. e e e e i e e i a ey
©196- 103 WASHER - B/16" « . i e e e e e e
113- 259 BOLT - B/ -+18 x 4-1/2" © o i i e
131-1352 NUT -3/B” -16flangelock . ... . o it it i e e e e e
113- 428  BOLT - 1427 - 18 X 8" i et e et e it e e
C131- 70 NUT-1/2"lock . ........... T
~ C 35067 BUMPER - nylon . ... ... b e e e e e
C 37818 MOUNT - body, rubber . .. ........ ... . .o e e
C 37581 WASHER -mount, body . ... ... ... .. i i e
C 42056 BOLT - B/1B" - 18 x 5/B ' bBlack . . . .« oot T et e i et e
‘C 43419  PAD - footrest, front LH. {shown) . ....... ... ... ... . ... .. .. ...
C 43420 PAD - footrest, front R.H. . .. ........ ... ... .. L v
C 43421 PAD - footrest, rear R.H. side . . ... .. ... . ... i e
C 376831 . GRIP-handle . .1 ... i i c e e

LIFT LEVER
.~ (1800CD)
C 44942 LEVER - lift . ... e e e e
C 44948 PIVOT - lift. . ... e
C 37631 GRIP-handle . ... ... . ... .
c 44949 EXTENSION - lift lever, upper . . ... ... .o i it it s e
C 42895 BUSHING .. ....... e e PR R
C | 44952 BRACKET -leverlock down . .. ... ittt eeeen i i
111- 132 BOLT - carriage 5/16" - 18 x 3/4"" . . .. . e
113- 103 BOLT -5/BU - 18 x 17 ...
131- 911 NUT-5/16" -1Bflangelock . ... . ... ... . . ...,
113- 1 BOLT - 144 - 20 % 112" o e e e e D
Cc 45120 SPRING -torsion ... ... ... .. i e
N .

P R ORAORABRANNNNN OO - == 2N RS om ==

-k (O R T b -




REF.

N - .
QUO~NOONAWN ==

-—
—

WrR2QoooNORWWNN

43

45

46

47

PART NO.

SPRING - seat

SEAT LID AND STEERING

DESCRIPTION -

C 3B0O54" - LID -seat . ... .. .. e e e e s
C.44237*% LID - 8@t . . . ... e e e
©C 37840  BRACKET -dever 10ck . . . ..ot ie e et e
C 37841 LATCH -fever lock . . . ... i e
C 44498 BUSHING . .. ... e
,C 37842 BEARING -block . ... ... ... i e
C 37843" LEVER - Steering’ . &. ... ..o e
C 44915%*  LEVER - S1eeTNg . . . - - 0o et en e et
C 44481 LATCH -seat lid. . . . ... . . i e e e v a e
NSS - - BOLT - latch, seat lid {use C444B1) - .. ... ... ... .. ..ot
C 42896 BRACKET - steering cableend . ............. M e U
C 32455 RETAINER - harness, seat id & . ... . o0t i e e e e e
C 37820 "SWITCH -8eat . . . ..t et it e it i e e
C 37847* SEAT .................. e PP
C 43202%*  SEAT ... .. . i et e e e e e, \
. C '25185 GROMMET - 1" x 1-3/4"" .. ......... L e e e e e s
G 37787 GROMMET - 1/27 x 17" . i
C. 37850 SPACER - Seat . . . . ... e e e e e e
C 37851 SPRING - latch, seat lid . . . . .+, .. ... oot . J,.‘ .....
C 37837 SPRING - bracket, leverfock . .......... A e
C 37521 | SWITCH-safety ................ ... .. .... per e T
C 37631 TGRIP - handle . . . e e e e e
C 37705 CABLE - STEEIING . .« v ot r e i e e et e
C 37616  CLAMP -steeringcable ..........% .. .0 ... it
C 378562 PROP -seat lid . .. .. oot et e s i e e e
C+37848* KIT -seatsliderail {pair). ........ ... v
¢ 37853* SPRING :seat ....... e e e e e e e .
195- 103 WASHER - B/1B" . .. . ... ..
131- -69 NUT - B/18" . o i e
113- 4 BOLT - 147 - 20 X 1 e e e e
196- 102 WASHER - 1/4" . ... oo
A31- 71 NUT-1/8 -2010CK . ..ot e e e e e
113- 103 - BOLT - B/16" - 18 X' 1" . .ttt i e e e an s
182- 528 SCREW - #10 - 32 X 1/2" . i e et e i e e
193- 1000 MUT - 810 - 32 it ittt e e g e
111 114 BOLT - 1/4"" --20 x 1-1/2" carriage ... ..... ..o o
1856- 102 WASHER - 144" .. e e e e e e et e e e e
131- 71 NUT - 1/4" -201ock . ... oo
113- 3 BOLT - 1/4" - 20 x. 3/47 .. .. i i i i e s
- C 42359 BOLT 1/4"-20x 2" ........... PR e e P .
"113-° 3 ° BOLT - 1/4” -20x 3/4" ....... PR S
. 192- 19 LOCKWASHER - 1/4* . ................. e e 1 C e
182- 525 SCREW - #1110 - 32 % B/8" . s e s
192- 18 LOCKWASHER - 3/16"" ... ... ...« .. b
' 42895 BUSHING - steering cable . . . . .. S
NSS " KIT - arm rest (optional) (order as machinery item GDS13) ...........
£ 22947 TE-nylon, ........ . ... ....... e e
111- 204** BOLY - 5/16” - 18 x 1-1/4" carriage ... ... ... e el
-192- 20** LOCKWASHER - 516" ....... e e e P
113- 103 BOLT - 6/16° - 1B % 17 L i e e e e e
C 43438%* KNOB - SBAL. . . ... ottt et i e ettt ear e
C 43137

.............................................

*Use before PIN 953403021
**Use PIN 953403021 and after

s

)
m
(@]
o
»

P R N N N N

NEAE@RE- RS SRR IZOO SRR AR S S PRN




LN

¥

NOORWN =

13

'REF.

N —

10
11

ToO~NanAW

OaooOO00O0

oonnnoohnoof‘

Bl

“129-

PART NO.

38027
. 38028
44499
38029
38232
39015
C_. 37860
€ 37861
C 38055
85- 58
192- 23
129- 105

219- 92

@]
W
~J
o
(o]
[ ]

39016
37865

38230

37869
144499
137870
37871
37824
37860
113-2419
192- 23
105
85- - 58
219- 92

ALOCKWASHER -

. 37866

PIVOT - axie
37915~

" BOLT - 1/2° -

_ SINGLE TAIL WHEEL -
(G1250. G1600)

T

DESCHIPTION"

.............................................

BEARING - wheel . ........ 0. ..o ... ... ..o
TIRE - 16 x 6.00-6 .. ... e S
RIM - 6" /

COLLAR -set 1 ... ..
SPACER: - tail wheel fork . . W
BOLT - 1/2" - 13 x 8-1/2" . . . .. A
SCREW -set 5/16" .18 x 1/2” square head . .. .. e
1/2”..._ ............. oy
fNUT - 127213 ... ..., o e e .
FITTING grease 90° 1/4'" - 28 self tap (caster pivot)

e

F e T T T T T T L R T T T S PR

. 1
O N R S T A I I I
t

Tre e

) DUAL TAIL WHEEL
- (DT10}

AXLE f%?iual wheel . b ¥

FORK - tail wheel . ... ................. e e .

1

_BRACKET - mounting : ....... e e S :

TUBE - block

AXLE - wheel

WHEEL ASSEMBLY
BEARING - wheel RV
TRE-13x500-6 . . ........0...... e T e T
RIM - . ‘ .

BEARING - 17 .. e

COLLAR - set1”

........................................

-------------------------------------------

13 x 8-1/2"
LOCKWASHER - 1/2" .. ....... R e e T e e
NUT - 172 2130 ... . L P
SCREW - set 5/16"" - 18 x 1/2"" square head .....................
FITTING - grease 90% %174 - 28 self tap (g:astor pi\;ot) ........ [

%
NBONRNRDNRN ===

....................................

-
PhMoR
m N




N - i
S : SINGLE TAIL WHEEL
. - {(G1800CD) '
REF. - PARTNO.' DESCRIPTION . . . .. . REQ’
1  C 37854  AXLE - wheel.... .. ...... L 1
2 C 37855  WHEEL ASSEMBLY -tail 16 x 6.50 - 8. .. ... ... oo iuns 1
C 44499 BEARING - wWheel . ...:0................. P R 2
- C 37857 TIRE 16 x 6.50 - 8 .. . ... B e 1
: C. 37858 RIM - 8% e s 1
3 C 37859  FORK - tail Wheel . . . . ..ot e e e e e 1
4 C 37860 . COLLAR - set 17 . . e e e e 1
’ / "5, 'C 37861 - SPACER - tail wheel fOrk . ... .. ov oo 1
-~ . 6 - 113- 452  BOLT - 1/2” - 13 % Q-T2 . ..t .. e 1
7 85- 58 ' SCREW -set 5/16” - 1B x 1/2” square head . .. ... ... ............ 1
8 192- 23  LOCKWASHER - 1/2" ...... S R 1
'9 128- 1056 . NUT - 1/27 <13, o0 e i
219- 92 FITTING - grease 90“’ 1/4'" - 28 self tap (caster pivult‘r ................ 1
3 . | s
’ 7
£l . “ - I‘ ]
7 !-u_ \. >
o]
: ’ l,l -
- ¥ ‘ -
- &
&
- »
s K
T
g "-' hel




_ REF.

OO~NTE W
0OO00000

PART NO.

219- 20
37824
45610
456456
45618
45689
14919
37004

192- 23
113- 417
129- 1056
113- 412

. C- 45708

C 37860
85-. 5B

. € 37916
-113- 448

C 37869
C 37872
C 37870
C 37871
C 45711
113- 646
113- 2606
131- 356
C 45746
13- 208
131- 1352
195-" 541

.ROD - axle pivot

45841 .

CNUT - 5/8" - 11

BOLT - 3/8" - 16 x 1-1/4"

'DTW10 DUAL TAIL WHEEL

DESCRIPTION = - S S REQ'D

* FITTING - lubrication 1/4" - 2B .. .. ... 0 oovienonn, PR 3
“BEARING - ball 1 ... : .6

AXLE -dualwheel . ... . ... ... R
FORK - wheel . ........... e e e L
MOUNT - axle '
WASHER - 17" X 1-3/47 . it see. U
WASHER - 1/2" x 1" .. .. .. .o PR e u
WASHER -'1/2" x 1-3/8"
LOCKWASHER - 1/2°7 ... i aem e e o
BOLT - 1/2”" - 13 x.1-1/4". .. ... .. e
NUT - 1/27 <13, .. e e e S

BOLT - 1/2' - 13 x 1-3/4"

....................................

1

5

1

4

2

MOUNT - axle, front gxtension ... .......... e 1
COLLAR -set 1" - . ... S U .. 2
‘SCREW - set 5/168"" - 18 x /2" squarehead .. . ................. 1
TUBE -axle . ......... e e R 2
BOLT - 1/2" -13x 7" g
2

WHEEL ASSEMBLY ‘ - T

BEARING - wheel
TIRE- 1T3x500-6
RIM .. ...... e e e e e e e e e e e e e
BUSHING - tail wheel hub . T . ... o et
BOLT - 5/8" - 11 x 7-1/2"" .
BOLT - 5/8”7 - 11 x 11" .

........................................

.......................................

PLATE - stiffener . . . .........

..........................................

NUT - 3/8” - 16 flange lock
WASHER - 5/8" x 1-1/2"

.......................




- REF. PART NO. |

'\_‘/1“\

1 L 3761
2 C 37604
3. 131- 71
4 113- 3
5 192- 19
6 129- 11
7 -C 37806
8 ©132- 332
9 C 37985
10 C 37607
117 C 37986
12 - C 37987
13 195- " 102
14 131- 71
e

DESCRIPTION

PARKING BRAKE

{also see drive assembly)

GRIP - handle
HANDLE - brake

BOLT - 1/4"" - 20'x 3/4""
LOCKWASHER - 1/4""
NUT - 1/4*" - 20
ROD - brake !

" PiN - cotter 3/32"" x 1"

ROD - cross, brake
BEARING - cross, rod
RQD - caliper
SPRING - compression
WASHER 1/4""
NUT - fock 1/4'7 .- 20 :

. NUT - lock 1/4"°- 20

e m s v s m E b 4 s Em s mEomosoeomoe e oroaom e e oaoraE s

.......................................

..........................
.......................................
......................................

NRRNNN=SNoARRN 22




p-9

PART NO
C 37860
.85- 58
C 37988
"C 37989
C 37990
C 37657
C 37992
C 38992
C 37824
c 37991
C 38993
C- 37661
219- 20
C 37994
C 37996
C 38618
C 44081
C 37997
. C 38859
. C. 37998
C 37999
.C. 38000
C 38002
C . 38003
C ' 38004
C 38005
C 38006
C 44083
126- . 6
C 38008
C 38009
C 38010
C . 38011
C 38012
129- 105
NSS'
C 37664
C 37626
C 37625
NSS
¢ 38016
C 38017
. C 37627
C 38018
C. 37724
C 37698
C 37699
C 42895
C 42896
.C 37705
. C 37616
192- 23
113- 241
192- 21
129- 103
192- 20
195- 104
113- 410
113- 103
195- 102
131- 71
113- 4
C 37598
111- 366

131- 1352

+

© DESCRIPTION

WHEEL ASSEMBLY - drive ..

. COLLAR - support "

TRANSMISSION AND DRIVE CHAINS
"~ (G1250, G1600), '

COLLAR - set 1
SCREW - spt 5/16" - 18 x 12" square hgad

 TIRE-16x7.50-8......7
RIM - wheel
NUT -lug /2" -20 . . ... o it oo
HUB ASSEMBLY - 5-3/4” '
HUB ASSEMBLY - (7" leng)
BEARING - whee! ‘
HUB - wheel {6-3/4""long) ........ 1
HUB - wheel (7' long)
BOLT - lug 1/2"- 20 x 1-1/4"' :

FITTING - grease.]/4" - 28 self tapping . . . .... . ...

SPROCKET - final drive
CHAIN - final drive (80 pitches)

AXLE - drive wheel {7-1/2" shaft)
AXLE - drive wheel (8-3/4"" shaft)

SPROCKET - idler lincludes bearings)
BEARING - idler sprocket 3/4'"
CLIP - transmission dump valve.
SHAFT - idler sprocket .

SPROCKET - transmission. {includes brake disc)
CHAIN - primary drive
KEY - 1/8" x 3/8"" Woodruff

‘DIAPHRAGM - transmission

KIT - reservoir, transmission
NUT - 1/2"" - 13
BAR -'bolt {use 111-366)

CALIPER - brake

PAD - brake {set) ...... .
COLLAR - caliper rod

BUSHING - cable end

CABLE - steering
CLAMP - steering cable ..
LOCKWASHER - 1/2" -

BOLT - 3/8” - 16 x 3"
EOCKWASHER - 3/8"
NUT - 3/8” -16.. ...
LOCKWASHER - 5/16’
WASHER - 3/8"

BOLT - 5/16" 18 x 1”
WASHER - 1/4”
NUT - 1/4” - 20 lock

NUT - #10 - 32 lock

.............................

CHAIN - final drive (68 pitches) .......... e
. CHAIN - final drive (71 pitches)

WASHER - 3/4°"10@ga. . ...........c0vveran. .
BEARING - idler sprocket 1/2°7 .. .. ............ ..

TRANSMISSION L.H. (shown) (CW) .. .oo...on.... -
TRANSMISSION - R.H. (CCW) ... ... DU RRNR
CKIT - 8@l .. Juiors et

'KEY - woodruff 1/8"" -x 1/2*"
BRAKE ASSEMBLY - L.H. . ... e e
BRAKE ASSEMBLY -R.H........ e e e e

. LEVER - caliper LH. - oo i i
" LEVER -caliper RH. .. ... ... ... . oo, .

BRACKET - caliper. . ... 57 NP
ARMtransmtssuonLH
“ARM - transmission R.H. ........... e
END-ste.ering-cable.:::A:::::::::::‘::: ........

CBOLT - 1727 - 13 x 112 L
“BOLT - 1/4" - 20 x 1“- -------------------------

BOLT - carriage 3/8""- 16 x 1-1/4” .. .............
NUT - 3/8"* - 16 flange lock .. ........... e e

....................

P N

...................




7
+ REF.  » PART NO.

WK =

C 46058
. C 28317
C 45887
C 37652
C 45888
C 37657
C 45928
C 45933
C 37661
219- 20
C 37994
C 45927
C 45929
C 37998
C 37999
C 38000
C 38002
€ 38003
¢ ' 38004
C 38005
C 38006
C 44083
126- . 6
C 38008
C ' 38009
C- 38010
C 38013
C 38012
129- - 105
¢ 16246
C 237664
C 37626
C 37625
NSS
C 38016
C 38017
Cc 37627
€ 38018
C 37724
C 37698
C 37699
C 42895
€' 42896
C 37705
. C 37616
192~ 23
113- 241
192- 21
129- 103
192-. 20 -
195- 104
113- 412
113- 103
. 195- 102
131- 71
113- 4
C 37598
111- 366
131- 1362
C 15557 -
C 15556
138- 138

* SPACER - hub

‘ AXLE - drive wheel

- SPROCKET - transmission {includes brake disc)

- ARM - transmission R.H.

. END - steering cable

LOCKWASHER - 1/2”

. LOCKWASHER - 5/16"

TRANSMISSION AND DRIVE CHAINS
- . © {G1800CD)

DESCRIPTION

CAP-hub ......... 1 ce f ..... I .
WHEEL ASSEMBLY - drive .. '

TIRE - |3X950-8 - ..~ e T e
RIM - WHEBE! . o . v e et e e e et e e et a e e s

NUT -lug 1727 - 20 oo e ee i m s
BEARING - wheel hub
HUB -wheel. . ............ ... ..... ...
BOLT -lug 1727 - 20 1-1/4" . .. i
FITTING - grease 1/4'" - 28 self tapping .. .... .- .. e FERERRE
SPROCKET -final drive . . ..o . et N
CHAIN - final drive . . . .............. e T B .

COLLAR - support

WASHER - 3/4" 1093, . . .+ i e e e
_BEARING - idler sprocket 142" . .7

SPROCKET - idler {includes bearings)
BEARING - idler sprocket 3/4"

CLIP - transmission dump valve
SHAFT - idler sprocket

CHAIN - primary drive *

KEY - 1/8°" x 3/8"" Woodruff

.......................................

TRANSMISSION L.H. (shown) {CW) ... .. .0 ..o oen.. P RREE ;

TRANSMISSION - R.H. {CCW}
DIAPHRAGM - transmission
KiT -seal ........... T R
KIT - réservoir, transmission

NUT- 1727 - 13 . e im e e e et e e s e

SEAL -oifl. ... .

KEY - woodruff 1/8" x 172" S : .

BRAKE ASSEMBLY -LH. ... ... .. ..... R PR R

BRAKE ASSEMBLY -R.H....... ... ... P PR
CALIPER - BraKe . - . o oot v i dnrca e acann e sns e
LEVER -caliper LLH, . ... i e -
LEVER - caliper RH. . .............. LR EEREEE R
PAD - brake (set} ‘
BRACKET - CaliPOr. « . o vveaci e nanva s irar e
COLLAR - Caliper 1o , . . o0t e v e v e e maammn s s s et

ARM - transmission LLH. . .. .. ... oo e e

BUSHING - cable end

CABLE - steering
CLAMP - steering cable

.............................................

BOLT - /B - 16 X 3 vttt et m s e e e
LOCKWASHER - 3/8". ....... P
NUT - 3/8" - 16

............................................

WASHER - 3/8" .. cn . ..o e e R
BOLT - 1/2" - 13'x 1-3/4"
BOLY - 5/16” 18 x 1"
WASHER - 18" o« o ot ittt it e n e m e e ma ey
NUT = 1787 = 20108K « o v o eoe o e nd it i eamaa e iaa s s
BOLT - 1/4" - 20 x 1"

NUT 810 - 32 100K . .. oottt anramen s
BOLT - carriage 3/8"° - 18 x 1-1/4"
NUT - 3/87 - 16flangs 1ok . ... .« o oot e mm i
SHIM - OB0 " . ..t e et e e P s
GHIM - 010" .t e ettt et b e
PIN - roll 1/4" x 1-1/2"

..................................




REE.

—-A-A-—I " ’
N=COONOORWN -

. DRIVE PULLEY AND CROSS SHAFT (TRANSMISSION)

PART NO. - DESCRIPTION ¢ _ A : ' C " REQ'D

C 37995  CBELT -transmission drive . ., .. ..o e e 1

i26- 9 KEY - woodruff 1/87 X 1/2" . .. . e e 2
-C 37694 HUB -drive plate . .. .. oo oo e ceia e e e 1

C..37702 _‘_SPACER bolt ................ S 4

C. 38014 ""FAN-CCW ... .. ... .o .. e e /AP A

c 37700 PLATE - OV . . . 2 it i it i e e 2

C 37704 WASHER - 1787 1008 . . .. .o i e e 8

C 38015 = SHAFT -CroSS .. .. ... i et 1

C. 37703 SPACER . ... e e e s 2

C 38019 FAN - CW L e e 1

C 37695 PULLEY - drive (includes drive plate) ............................. 1
113 121 BOLT - B/16" - 1B X 27 . .. i e UAR'

113- 104 BOLT - 5/16" - 1B x 1- 1}4"....‘ ....... e e e e T UAR

113- 103 - BOLT -5B/16" - 18 x 17 .. i ey g - e UAR

192- 20  LOCKWASHER - /16" .......... . L 8

129- 102 NUT -5/16" -18......... [ e e 8-

o
i
1
T
.
~




2.9

@g Q.
e

@ .-

" SHUT OFF
SOLENOID

T

"

CARBURETOR

Khal'L 21

NADNE

31IAA

N334% |

py

REF.

OB WM —

- 12A
12B

13
14
15

.16

16
17

PART NO.

C 42241

.."C 37505

NSS

.C. 37511

C 31937

C 43044.

C 37516

S 113 3,
"192- 19+

121- 101

-C 24145
€ 32397

183- 63

C 14304

113- 4
129- 101

€ 37983

C 38677
128- 11
131- N
195- 102
13- 3

7 131- 934

NSS
C 41643

DESCRIPTION

HARNESS - wire
‘BREAKER - circuit, 10 amp
HEADLIGHT - (use €32178 and C44075)
CLUTCH - PTO electric
~ SWITCH - PTOQ (also use C31819 cap)
SWITCH - headlight
"RELAY

BOLT - 1/4"” -

NUT - 1/4""

20 % 34

'ELECTRICAL SYSTEM
. G1250 - Al
G1600 - before S/N 952501020

o
e

............................................
.....................................
..........................

(relay mounting}
LOCKWASHER - 1/4" (relay mounting)
- 20 (relay mountlng}
SWITCH - ignition (use C32407 key)
.CAP - nut {ignition switch mountlng)

L T T R R N I T I R ]

..........................

...........................

" LOCKWASHER - 5/8" (ignition switch mountlng} B P T
NUT - 5/8" - .32 (ignition switch mounting) . ... L e B e
AMMETER . ... ... ... e e e Hoee e
METER - hour . . .. i e e e e e e

CLIGHT - 0|l .................
SWITCH S 88At . . . ..ttt e i it e e e e e e
SWITCH - safety {enlarge mounting hole if required) . . ... N
SCREW - #10 - 32 x 3/8" (safety switchmount} ......... ... L
LOCKWASHER - 3/16" (safety swutch mount]. P
BATTERY - 12 volt. ... ... /A

CWIRE - starter ... e e e '
CABLE-ground . ...................... e
WIRE - headlight (with female terminals} early production . .. .. ety

~ WIRE - headlight {with 2 male terminals).current production . ..{x ..
SOLENOID -starting . . . . ...« oo r} .....................

- BOLT - 1/4" - 20 x 3/4" {solenoid mounting) /... ... AL E L
LOCKWASHER - 1/4" {(solenoid mounting) ..:............ PRI R
NUT - 1/4”" - 20 {solencid mounting) ............ et e e

" LOCKWASHER - 5/16" (solenoid studs) . ...................... ..
NUT - 5/16" - 18 (solenoid studs) .......... Be oo e e T -
LOCKWASHER - 3/16" (solenoid studs} . ...7....... ... ... .. L
NUT -.#10- 32 (solenoid studs) . . ... ... hve e s
NUT - #8 - 32 {solenoidistuds) ... ... .0 i e
WIRE - battery positive to solenoid . . .......... .00 . oL e
ACTUATOR - electric lift {early production) optsonal ............ R
SWITCH - deck lift (early productlon) optlonal ......................
SWITCH -oail light . ... . i i ittt aa i aaas
LENS - headlight . ... . . .« . 0 e i e e e b et e e e
BULB - headlight (#F1156) . ... .. oo e i e e e

- BULB - headlight (#1141} . . ... ... .. . . e
RECEPTICAL - headlight (use C32178, C44075). .. ................
GASKET - headlight .. ... .. ittt imen e
BOLT - 1/4" = 20 x 17 . . . i i i e e e
NUT-- 1/4" - 20, .. et it et ittt i vt ie e s e

. BRACKET - battery hold down . . . . e e e
BOLT - 1/4" - 20 % 7' . . e e e e
NUT - 1/47-20. . ... e e e S
NUT - 1/4" - 20 108K . ... . e e e i r et ea s

TWASHER - 1/ i e e e e
BOLT - 14 - 20 X /4. . et e e e e s
NUT - /4" - 20 flange lock .. ........... L .
PROTECTOR - battery post {use 024069} D e e .
WIRE -engineground . .. ... . ..ot e




WIRE COLOR CODE

- Dark Grsen:

- Tan/Black

- Black

- Yellow/Black '
- Yelow

- Tan

- Dark Grmn'-llaw
- Orange

= Yallow/Red

-+ Biack/White

- Bus N

- Black{Yellow -
- Gresn/Bleck

- Rad

~ Gresn -

+ White

= m
a
-

" SEAT SWITCH

@,
PTO . g REF.
SWITCH T\ - ¥
' -8 — T
T -} .
‘Bl . ] B g
R . BL _ ; ¢ ’
- DL PRESSURE ~—— B)
- HEADLIGHTS _LIGHT s
C GP \ 7 HOURMETER I‘ 4
K | 5‘ '
— 1 ' 6
7w
- h
. R .
. Swrow il T - 7
R o 15 o g oy y— I ’ 8.
;uvv"\f\r\_ - 9
’ T
—l 11
If ol ol ol i
TS
: 12 .
PTG 13
: ,@ 14
ST wlPe o
- CIRCUIT . 16
@ BREAKERF_I & ‘ 17
1 5
— i
1@l [ |
R @ ) — - ;g
-— + : N
BATTERY | 4—‘@ . YR . 21
—/Cc - ' 29
- . ¥iB } 23
A ]
Q% ;
BRAKE. - j . ..
SWITCH o
. - oM
J .
- 1
5] da .
TRAVEL a +
LDCK
SWITqH
N . a ."f“ -
) G |

4

000000

NO00ODO=00000006

. 182-

oO0n0oo00

OO0 00

PART NG.

45535
45539
37505
32178
22573
37508

. 37509

© 31937
44469
43044

, 30267
32407
32397

63

- 32396

0
o

42929
45536
45537
37521
182- 525
192- 18
193- 1000
528
41010
44261
37511
37528

33024
13- 3
131- 934

192- 19 -
129
37523
37531

101

41643
42240
31947

'ELECTRICAL SYSTEM
G1600, 5/N952501020 AND AFTER

HARNESS - wire, main
MARNESS - wire, alternator and. magneto
: BREAKEFI circuit, 10 amp
. HEADLIGHT .

G1800CD - ALL

DESCRIPTION

LENS - headlight

14304

"BULB - headlight . ... ... ........
RECEPTICAL .. ... ... L. P
GASKET - headlight. . . .. e

SWITCH - PTO (also use C31619 Cap)’

NUT - 1/2" - 27 PTQ switch retaining

SWITCH - headlight
"SWITCH -

ignition
KEY - ignition., ., ..

CAP - nut, ignition switch
LOCKWASHER - &/8

. NUT - 5/8'" - 32 ignition swnch :

29413

AMMETER

B T T T T T T T T

SWITCH - safety -

...........................................

SCREW - #10 - 32 x 3/8"

{safety switch mount)

LOCKWASHER - 3/16"" {safety switch mount)

NUT - #10 - 32 Lock (safety switch mount)

SCREW - #10 - 32 x 1/2"* {safety.switch mount)

BATTERY - 12 volt

.........................................

WIRE - starter

44075

30260.

CCLUTCH - PTO . L
CABLE - ground . . ... ... . e
WIRE - headllght .............................................
SOLENOID - st . ... e e e e e e e e
BOLT - 1/4" - 20 x 3/4"" {solenold mountmg} e e e e e .-
NUT - 1/4"" - 20 (solenocid mounting) -. . . . . ... ... ... .. vun..
. LOCKWASHER - 1/4"" (solenoid studs) . .........................
NUT - 1/4° - 20 (solendid studs) ... .....0. 0 . cooeeunnnaann..
CABLE - battery positive to solenoid . ... ...................... ..
SWITCH - oil light . .. .. . e e et
D WIRE - ground ... oL e
. HARNESS - oil pressure 5wutch ..................................
~KIT -fuse holder , ... ... . ... . .. e
FUSE - 30 amp . . ... e e s e e
: L
R
]

-
=

- . N . - "w N R “ -




C;\UTION '

-THIS WMACHINE MAS AN 1GMITSON INTER-

. LOCK SAFETY SYSTEM. dLL CONTAOLS |

- MyS? BE ¥ NEUTAAL NEFORE THE
 ENGINE WILL START, B

" "MANUAL BEFORE. opsnarmc
o THS MACHINE

CAUGE WHECL BILE BEANINGS -
I GRUCE WHELL FORK BEATINGS
SPINDLE SLZRING
Tail AmELLFCHR RELNINGS
© TAIL ertEC ALLE BEARINGE

PEFIATIOI\I ©OF CONTROLS

" . CONTROL THE SPEED THROUGH THE:

T FOAWARD
NEUTRAL

AUTION! READ DPERATING IUSEOFTRANSMISSIONCON‘I’HDLONL\"

_ON
CPTO L
e
g

REWERRL . -

LIGNTS . T_H'F_i.OTTL:E "

DFF‘- :

esnm

REF.

@M~ TDHO LW N =

AOOON0OZZO000000000000

PART NO

0w
CDU')

42100
42101
43417
43418
37501
38047
37495
37496

- 37502 -
37498

37500
38807
4341 6

44340

1 43413
38048

42416
46062
46083

DECALS (BODY) °

DESCHIPTION REQ’

DECAL - LH. (**1600" model numberi ..........................
DECAL - R.H. '("1600” model number} shown
DECAL - fender skirt L.H. . . . .. e i it e i e e
DECAL - fender skirt R.H. (shown) ........................ I
DECAL - instrument panel
MEDALLION = " Grazer’ . . .. o 't it et e e c s m et e s
DECAL - operation . . ' -

DECAL - caution interlock
DECAL-- unlock/{lock
DECAL - tunfpark . . .. ooor i
DECAL - danger carbon monoxide
DECAL - lubrication
DECAL - tail side "Grazer ' . ... ..o e e e
DECAL - rear side L.H. (**1250" model number} see kit below ........

DECAL - rear side R.H. (shown] (“1250” model number} see kit be!ow
DECAL - WaINING . . . ... eu e vt cmae oo

DECAL - front “"Grazer’’ . .. o i i e e s
KIT - decal 1250 (includes 2, 11, 12 14) ................. LU
KIT - decal 1600 (includes 1, 2, 11, 14) . . . @ it
DECAL - L.H. {""180CCD"" model number) ........................
DECAL - R.H. {1800CD"’, rode! number) shown

U R

ok ek oah wd ot b sk e N






